
1 -4036 8~ 8 ARMY ENGIPIEEQ DISTRICT FORT wO*TH TEX F~ SWASIEnTER M.iPIAGEMENT ~L’N. CC’LORADO RIVER ANO TRIBUTARIES . TFX—— FTC (II~S(P 73
UNCL ASSIFICO Nt

_ ___ _____
Ufl 

U_ _ 
_ 

_ _

U
_ _

_ _ 
_ _

_ !DUU _
• _ _

_
I 

~fl!!!!U ~
flDT - 

E~~. _



00

00

O~1oI1sAL ~ONTh)NI C0p 0R PLkTE*s $L~~bOQ
REPRODUCTIONS WILL BE IN BLACK AND ~M4ITB.

~~~~~~~~~~ i—I
Approved ~ox pubflo z1ai.~Distzibutj o,~ Unilmitid

~~~~~~~~~ ~~~~~~~~~ ~~~~~~~

F — - — — —

~~ 

- —-

F r_~riI
_

~~i
t 

~ 7 ~~~—J



I

- ~~~~~~~~~~~~~~~~~~ ~- . -

I -



~~ ASTEWATER MANA GEMENT~~LAN~ ~~~~~~~~
COLORADO RIVER A ND TRIBUTA RIES , TEXAS . ‘~~

• -

v 0 LU ME ~v. ~4ft -
~” ~~~~~~~~~~~~~~~ ~. )

t2~~ 4~J~ -f I t~T~1~~~ES t~OT
[...]
Alternative 1 appears to be the best plan for Big Spring because it
S 

meets the treatment requirements of PL 92-500; it is one of the most
cost-effective alternatives; during public workshop, this plan was selected
by participating local interests; and the method of disposal returns wastes
to the soil, thereby complying with the national goal of no discharge of
critical pollutants by 1985. It is therefore recommended that all steps
necessary to implement the Alternative 1 plan be undertaken.

Continuing Responsibility.

5 
The planning and construction of wastewater treatment facilities is only
one small part of the overall treatment scheme. The application of good

S operation , maintenance, and control techniques are essential for proper
wastewater management. The most advanced equipment available is
useless if it is improperly operated or poorly maintained. As an exam -

• pie of the optimum care required, a modern secondary treatment facility
in the 2 to 4 -mgd range would employ as many as one superintendent ,
four operators, one maintenance man, and one laborer, to provide
around-the-clock attendance. Land disposal facilities for Big ~~ring
would require another three to five employees, and conventional tertiary
treatment could require even more.

PB-28

~~~~~~~~~~ 
— 

— 

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~
~—



— S S 5-__ •~~ — ~~~~~~~~~~~~~~~~ ~~ S~~~ 5 - ~~~~ ~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~SSS. •~~~~~~. ~S~• S~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~

‘

Every operative function in a treatment plant which involves a variable
treatment mode, is based on a daily sampling testing and recording
program. Typical tests and frequencies include:

(1) Sludge measurements in settling tanks on each shift daily.

(2) Settleable solids volume and pH measurements daily for in-
fluent and effluent.

(3) Effluent stability tests on 24-hour composite samples.

(4) Chlorine residual of effluent on each shift daily.

(5) Total and volatile solids, volatile acids, and p11 of digested
sludge as needed.

(6) BOD. TSS. and pH of influent and effluent daily on 24-hour
composite sample.

(7) Dissolved oxygen measurement on influent. effluent, and
receiving stream above and below the discharge point five
days per week.

(8) For activated sludge plants, DO of mixed liquor and sludge
volume index on each shift daily.

In addition to providing a record of treatment efficiency, regular sampling
and testing programs aid in early detection and correction of operational
malfunctions in a treatment plant.

When land disposal of effluent is utilized, an additional sampling program
is usually required to monitor ground water quality in the area around
the disposal site. This usually consists of a series of wells surrounding
the site , from which periodic samples are dra*n. Such monitoring is
just one more means of maintaining the careful surveillance necessary
for sound waste water management.

In metropolitan areas like Big Spring. high concentrations of population• and industry have increased both the quantity and strength of wastewater
to be handled. Traditionally. wastewater handling has consisted of the
minimum treatment necessary to prevent public health hazards, but new
environmental priorities and increased public awareness of water quality
problems have lent increased weight to the argument for responsible
wastewater management - - not just to meet government requiremnts,
but also to protect the environment.

PB-29

- ~~~~~~~~~~~
- 

~~~~~~~~~~~~~ ~~~ 5 -~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~ ~~~~~~~~~— •



_____________ -

APPENDIX A
MUNICIPAL WASTEWATER TREATMENT FACILITIES

CITY OF BIG SPRING , TEXAS

Preface.

During the course of investigation for the Colorado River Wastewater
Management Study, all municipal wastewater facilities within the Basin
were visited by the study staff. In addition, operational specialists were
directed to investigate the treatment facilities located within the metro-
politan areas. The following text represents a summary of that opera-
tional report.

General.

The City of Big Spring operates two wastewater treatment plants which
are located adjacent to each other off U. S. Highway 80. The location of
both plants is shown on Plate PB-B-2. The main treatment plant is a
two-stage, high-rate trickling filter plant , which receives waste from
the area north of the City and fro m the downtown business district. A
high chloride content , due to infiltration, makes the effluent from this
plant unsuitable for industrial use.

The smaller Hays process plant receives waste from the western and
southern part of town. The entire effluent from this plant is sold to

• Cosden Oil and Chemical Company. The trickling filter plant is at
present required by the TWQB to produce an effluent with a quality not
exceeding 20 mg/ i BOD5 , 20 mg/i suspended solids, and a residual
chlorine concentration not less than 1 mg/ i after 20 minutes detention
time. In addition , the City is required to set forth plans to control
ground water infiltration into the sanitary sewer system and to apply
for an amendment ~o the existing Waste Control Order.

Description of Existing Facilities.

The Hays Plant.

Until 1962, all wastewater was treated at the activated sludge plant.
This plant, which was originally constructed in 1943 and expanded in
1951 to its current stated capacity of one mgd , used a modified acti-
vated sludge process known as the Hays process. This process involves
staged, diffused aeration, and contactor plates.

The basis for design adopted by the U. S. Army during World War II
was as follows: primary sedimention providing 2-1/2 hours detention
time, primary aeration tanks with contactor plates providing 156 sq ft
of area per pound off BOD applied daily, intermediate sedimention for
1-1/2 hours, secondary aeration identical to primary aeration, and
final sedimentation for 2-1/2 hours.

PB-31

-S 
— 

- 
~~~~~~~~~ J 

— — —5- —



The first stage is the sedimentation section. The sewage then flows
into the primary aeration tank in which the contactor plates are placed
in such a way that the sewage alternately flows over and under them.
Bacterial growth developed on the contactor plates stabilizes the organic
content of the waste. Intermediate sedimentation , followed by the second
aeration stage and final sedimentation, complete the treatment.

In this particular plant, as shown in Figure A-i , sewage flows by
gravity through an entrance structure which contains a comminuter, a
grit remover and a Parshall flume. From here , it passes through the
Hays biological treatment unit previously described and on to the Cosden
pond. Sludge is wasted to the secondary digester and ultimately to the
sludge drying beds. A chlorine line was recently installed in the in-
coming sewer in an attempt to alleviate problems caused by accumula-
tion of hyrogen sulfide.

This plant was out of service for several years and the basins were
at one time used for sludge storage. This caused extensive damage to
equipment, in particular to the air diffusion system. Reconstruction
was performed by the operating staff. At present , the plant is in poor
condition mechanically and operationally. This • however , seems no
detriment to industrial utilization, and the entire effluent from this plant
is pumped to a collection pond from which it is once again pumped, on
demand, to Cosden Oil and Chemical Company. Here, it is retreated
and used as boiler feedwater. There is no discharge from this plant
since, until now, industrial demand has exceeded supply.

The Main Plant.

The main plant , a trickling filter installation with a design capacity
of 2.8 mgd, was constructed in 1962. It utilizes a two-stage, high-
rate process, with a series-parallel flow pattern as shown in Figure
A-2. The plant receives approximately 83 percent of the City ’s raw
sewage, amounting to an average daily flow of 2. 34 mgd, with a low
flow rate of 1. 2 mgd and a recorded high flow rate of 10 mgd during
wet weather.

Incoming sewage passes through a mechanical bar screen and a Par -
shall flume • then flows by gravity to the primary clarifier. Primary
clarifier underflow is returned to the primary digester, while the over-
flow is split in a distribution box with part of the flow going to Trick-
ling Filter No. 1 and part to Filter No. 2. Effluent from both filters
then flows to a pump station. From here , the effluent from Filter No. 1
is recirculated to the distribution box ahead of the primary clarifier,
while the effluent from Filter No. 2 is pumped to the final clarifier.
Underfiow from this clarifier is returned to the head of the plant ,
while the overflow is in part returned to the division box for Filter
No. 2. The remainder of the effluent is discharged into the drainage
ditch and thence into Beals Creek. The recirculation flow scheme is
shown in Figure A-2. Also, a list of design parameters, predicted

PB-32

~~~~~~~~~~~~~ - 

— - S
-

~~~~ - 

- 
S~~~~ 5- ~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~ ~~~-



‘I

— 4  z
-

U— w z
Er 

0
1 i— ~~~~

-I

—\

I

‘NI ’ 
U )~ I- 0

I_ J I-J
L~

_j I I-.
-
‘ I 2

I I 4

I I

• 
I I
I I 4

I I$ 
II I-I 2

I
iI-.

I

~ LJ I I
4 I 0 W 2

I $ “ I-.

I I Lu
U 0I °I

w I 0~~~~ Lu
_ _ _ _  

3! Cl)

I
U CD
I I z
I

I Cl)
I

U I CD

I
•1 $

Ii Ii~
- ~~~~~~~~ ~~~~~~ ii~~~~ i~~,i~- ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~



--5---—- -- — ——--—-•S—-- - ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~s-s~J- -  -~~~
_

~.L- _

____

I l~~~~ZI I~~~ J

-~~~ I I~~~~~~~~I IS ~?w 0frd -I
IL

III 00

‘4, I—

iz
-a

~~~L J  CD
01 2

~~~

t
IL

.4
j ~~~IIJ 

4 Q .

I
I 4

S

_____  - — S ~~~~~~~~~~~~ ~~~~~~~~~~~~~~~ ~~~~.- .r



performance and actual performance is shown in Tables A-i , A-2 , and
A-3 , respectively.

The plant has been the subject of recent inquiries by the TWQB. Al-
though the trickling filter plant is in good mechanical condition , several
operational problems prevail which preclude an effluent of a sustained
quality within the bounds of the permit criteria. Factors causing prob-
lems are suspected high levels of heavy metals such as chromium , due
to cooling tower water discharges into the sewer system, as well as
fluctuating chloride concentrations due to infiltration. The latter rend-
ers the plant effluent unsuitable for industrial use. Clarifiers show
carry-over of fines , and the aerobic digester is unsatisfactory. Occa-
sional high concentrations of chromium have been found in the digester
sludge.

The wastewater treatment department now has eight persons employed ,
including a chemist , two licensed operators , and two laborers , provid-
ing 24-hour coverage. The evening and late night shifts are manned by
a single operator for both plants, which is below the minimum recom-
mended; however , the proximity of the two plants and lack of discharge
from the Hays plant may make this arrangement acceptable.

Capital Improvements.

Expenditures currently planned by the City include monies required for
installation of a suitable chlorine contact basin and improvements to the
mechanical bar screen. For the collection system , expenditures are
required to define and alleviate infiltration, the rebuilding of a lift sta-
tion , and the installation of several manholes. Monies currently allo-
cated for this fiscal year (1973) include $400 ,000 for the collection
system and $3,000 for the treatment system. There is ample room for
expansion of current facilities; however , since the present facility has
not been paid for , issuance of more bonds for waste treatment is unlikely
in view of current population figures.

Conclusions.

In the past , high concentrations of heavy metals such as chromium have
occasionally resulted in problems in the biological process. The City
now has an ordinance prohibiting the disc charge of cooling tower water
into the sewer system. This ordinance should be enforced more strictly
to eliminate toxic , heavy metal concentrations.

Infiltration should be eliminated if possible. This will result in better
effluent quality suitable for industrial consumption and will reduce
extremes in chloride concentrations and hydraulic loading on the plant.

S A TWQB letter of June 23, 1971 , directed the City to “describe steps
• to be taken to eliminate this (infiltration) problem. ”

PB-33

____________ - - S - - S  

~~~~~~~~~~~~~~~~~~~~~~~~~~~~



TABLE A-i

APPENDIX A
DESIGN PARAMETERS

1. Influent Flow Rate 2.8 mgd
2. Influent BOD 200 mg/I

3. Depth Primary Clarifier 8 ft.
4. Diameter Primary Clarifier 100 ft.
5. Hydraulic Loading of Primary Clarifier 713 gal. / ft.2 / day
6. Depth Filters No. 1 and No. 2 4 ft. -6 in.
7. Diameter Filters No. 1 and No. 2 100 ft.
8. Primary Recirculation 2.8 mgd
9. Secondary Recirculation 2.8 mgd

TABLE A-2

APPENDIX A
PREDICTED PERFORMANCE

1. BOD Load on Filter No. 1 1.29 lbs. BOD/cu. yd./day
2. BOD Load on Filter No. 2 1.47 lbs. BOD/cu. yd./day
3. BOD of Effluent Filter No. 1 14.5 mg/I
4. BOD of Effluent Filter No. 2 20.5 mg/I

PB-34

_ _  - 
_ _

— 5- 

- _~~~~~~~~~_ - 5-_•_~~ .__1_ ~~~~~~~~~~~~ 
— - -

~~~~~~~~~



TABLE A-3

APPENDIX A
ACTUAL PERFORMANCE

(12 Mo. Average)

1. Influent Flow Rate 2.35 mgd

2. Influent BOD 172 mg/ I

3. BOD Load Filter No. 1 2.02 lbs. BOD/cu. yd./day

4. BOO Removal Filter No. 1 27.4%

5. BOD Load Filter No. 2 2.92 lbs. BOD/cu. yd./day

6. BOD Removal Filter No. 2 38.4%

7. % of Design Capacity
(Actual Flow / Design Flow) 84%

8. Hydraulic Loading Filter No. 1 13 mg / acre / day

9. Hydraulic Loading Filter No. 2 26.1 mg / acre / day

10. Effluent BOD 60 mg/I

11. Removal Efficiency 65.1%

PB-35

- 
•
-

~~~~~~~~~~~~~~~~~~ ~~~~~~ _ _ _ S _ S __5-~~ _ S_ _

_ - —

~~~~~~~~~-—- —- 
‘•~~~~~~— 

~~~~~~~~~
: ‘ - -

~~~~~~~~~~ -—  ~~~~~~~~~~~~~~~ 
5-
~~~~~



The effect of chemical additions to the existing treatment should be
S investigated. This may cause improved removal of solids as well as

organics. Chlorination is presently inadequate. A chlorine contact
basin should be constructed to provide 20 minutes of detention time
and maintenance of a one mg/ i  chlorine residual in accordance with
TSDH criteria. In addition, more operating personnel should be hired

- to provide better coverage.

PB—36

( 
_ _  

S

- 

~~~~~~~~~~~~~~~~~~~~~~~ 
- -  - 

S 

~~~~~~~~~ 4



APPENDIX B

ECONOMIC ANALYSIS OF ALTERNATIVES
CITY OF BIG SPRING, TEXAS

Each of the wastewater treatment facility alternatives for Big Spring
was subjected to an economic analysis. The results of these analyses.
by alternative, are presented as computer printouts following the cost
summary. The first four column entries are input data and ~include a
description of the item under consideration, the date by which an item
is to be constructed or operational, the capital cost of each item, and
the annual operation and maintenance cost of each item. The next
three column ent:-~es are calculated values of Capital Cost Present
Worth, O&M Present Worth, and Total Present Worth , all of which
were calculated at 5. 5 percent interest. These values were also calcu-

4 lated for 7. 0 percent and 10. 0 percent interest, with results appearing
under line entries INT RT = 0. 07 and INT RT 0. 10 respectively. All
values shown are in January 1 972 dollars.

t

PB-37

~~~~
- 

~~~~~~~~~~~~~~~~~~~~~~~~~~ 

- —  

~~~~~~~~~~~~~~ 

~~~~~~~~~~~~~~~~~~~



BIG SPRING, TEXAS

COST SUMMARY

: 
-
~~~ Alternative Total Present Worth*

Interest
____  

7.0% 10. 0%

1 $ 5,084, 740 $ 4,167, 146 $2 , 986, 786

2 5, 369, 104 4,492 ,466 3.363,775

3 11,404,636 9,614.837 7. 302 , 268

4 6.357, 904 5,044,219 3,42 1.676

5 12, 509.030 10, 858, 364 8.663.323

6 10, 346, 081 8.600, 178 6, 368, 384

7 6,193,466 5,282 ,643 4,091,048

8 6,085,621 5,191,322 4,043.552

9 7,154,154 6,023,363 4.561,904

10 7,329,257 6,311,291 4,967.509

11 7.201 , 412 6, 219 . 970 4, 920 , 014

12 8, 318 , 129 7, 074,223 5, 453, 186